POLARIS RZR 1000 TURBO S

Material: Aluminium

Part name Part number

Main part 40.4020

Fitting
1) 1x Threaded insert
2) 4x Hook
3) 2x Threaded insert
4) 2x Hoook
5) 1x Threaded insert
6) 2x Clamp

7) 2x Bracket
8) 2x Hook
9) 2x Hook
10) 1x Bracket

11) 4x SD 3007
12) 12x Threaded insert

13) 2x Bracket
14) 2x Bracket

15) 2x Hook
16) 2x Hook

17) 2x Bracket
2x Bolt M8x60

6x Bolt M8x70
60x Screw M8x20

8x Screw M8x25
4x Nut But M8

10x Nut M8
32x Washer 8 DIN 127

6x Washer 8 DIN 125 A
42x Washer 8 DIN 9020

34x SD 28000

T Oor

www.stormprotect.ru

S

209
M8 = 24 Nm

40.4020

40.4020

40.4020

40.4020

Instructions for installing of skid plate set on SSV

1. Remove the standard plastic cover from the SSV.

2. According to the presented scheme, install in related
palces brackets, hooks and clamps in pos. 1, 5, 6, 7, 10,
13, 14, 15, 16, 17.

3. Install on created mounting points the bottom protection
elements, front and rear a-arm protections, using the
fasteners shown in the diagram.

4. Tighten fasteners according torque specification shown on
picture.

T Oor

www.stormprotect.ru




T Or
www.stormprotect.ru




	Страница 1
	Страница 2

